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Patient presents with symptoms suggestive of 
constipation

History 

 Clarify what patient means by ‘constipation’ and their normal bowel habit

 Duration of constipation, frequency and consistency of stools

 Any associated rectal/abdominal/urinary/gynaecological symptoms? 

 Any past history of irritable bowel syndrome (IBS) constipation?

 Any underlying systemic illness causing constipation? 

 Any iatrogenic causes? 

 Any family history of colorectal cancer or inflammatory bowel disease (IBD)?

 Any associated psychological or mental health conditions?

 Assess patient’s -diet – fibre /fluid intake/routine 
-level of activity / mobility 
-toileting habits

 Assess what self-help measures or over the counter treatments have been tried and the 
associated response

Consider faecal loading or impaction if there is a history of:

 Hard, lumpy stools, which may be large and infrequent (for example passed every 7–10 
days), or small and relatively frequent (for example passed every 2–3 days). 

 Having to use manual methods to extract faeces. 

 Overflow faecal incontinence/soiling, or loose stool diarrhoea may be due to overflow)

Recognise and actively treat patients with 
constipation and learning disabilities and 
ensure carers are informed to monitor stools 
using                                   

Drugs that commonly cause constipation. 

 Aluminium-containing antacids; iron or 
calcium supplements.

 Analgesics eg opiates and NSAIDs

 Antimuscarinics,eg procyclidine and 
oxybutynin

 Antidepressants eg tricyclic 
antidepressants; antipsychotics, such as 
amisulpride, clozapine*, or quetiapine. 
Antiepileptic drugs eg carbamazepine, 
gabapentin, oxcarbazepine, pregabalin, or 
phenytoin.

 Antihistamines eg hydroxyzine.

 Antispasmodics eg dicycloverine or 
hyoscine.

 Diuretics eg furosemide

 Calcium-channel blockers eg verapamil.
* Clozapine induced constipation should be 
actively treated. See MHRA drug safety[1] 
update: Clozapine: reminder of potentially 
fatal risk of intestinal obstruction, faecal 
impaction, and paralytic ileus

Examination

 Any unexpected weight loss?

 Abdomen and digital rectal exam- 
useful to confirm if severe faecal 
loading and/or impaction

Refer 2WW if red flag symptoms/
signs:

 ≥ 40 years with jaundice or 
unexplained weight loss and 
abdominal pain

 < 50 years with rectal bleeding 
and any of the following 
unexplained symptoms: abdominal 
pain, change in bowel habit, 
weight loss or iron deficiency 
anaemia

 ≥ 50 years with unexplained rectal 
bleeding

 ≥ 60 years with iron-deficiency 
anaemia or changes in their bowel 
habit or weight loss and any of the 
following: diarrhoea, back pain, 
abdominal pain, nausea, vomiting, 
constipation or new onset diabetes

 Any age where tests show occult 
blood in their faeces

 Any age with rectal or abdominal 
mass or unexplained anal mass or 
anal ulceration

 Ascites

 New iron deficiency without an 
obvious cause

 Raised / positive FIT test 
suggestive of cancer 

Consider same day urgent admission if 
symptoms / signs of OBSTRUCTION 

(absolute constipation, vomiting, abdominal 
pain and bloating)

Investigations
Full blood count (FBC), thyroid function 
tests (TFT), calcium,  coeliac screen 
and quantitative faecal 
immunochemical tests (qFIT) (if 
clinically indicated)
Consider cancer antigen 125 (CA 125)/
pelvic ultrasound in female patients 
with suspected cancer

Any alarm
features

No alarm
features

 Manage any underlying secondary 
causes 

 Reduce/stop any iatrogenic drug 
treatment if able

Acute constipation (< 3 months)
Stepped approach to oral laxatives (must 
drink adequate fluids approximately 2 litres/
day)

 bulk-forming laxative e.g. isphagula 
husk

 add/switch to osmotic laxative e.g. 1st 
line macrogol (2nd line - lactulose)

 if stools are soft but difficult to pass / 
sensation of inadequate emptying, add 
a stimulant laxative e.g. senna (1st line) 
or bisacodyl or docusate sodium (2nd 
line) 

(See table 1 for more detailed prescribing 

advice including faecal impaction)

Chronic constipation (>3 Months)
Manage as per acute with highest tolerated 
recommended doses for at least 3 months
(See table 1 for more detailed prescribing 

advice including faecal impaction)

Remember to use Advice and Guidance on 

eRS when appropriate

Continue medication at maintenance doses for several 
weeks after bowel habit is established which may take 
several months. Please warn patients of this.
Advise patient to gradually wean off laxatives once 
producing soft, formed stool without straining at least 3 

times/week.

Symptoms settling Symptoms ongoing

Refer if

 symptoms causing severe interference 
with patient’s quality of life

 underlying secondary cause is 
suspected requiring specialist 
intervention

 symptoms persist despite optimal 
management ie. TWO different class 
laxatives have been used in 
combination at highest tolerated doses 
for  >6 months. A specialist may 
consider using prucalopride. If on 
review a month later, prucalopride is 
found to have been beneficial, it can 
then be continued in primary care.
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Please refer to the Summary of Product Characteristics (SPC) of any drug considered. 
This pathway has been developed from published guidance in collaboration with local gastroenterologists. This guidance is to assist GPs in decision 
making and is not intended to replace clinical judgement          

 TABLE 1: Constipation Prescribing Information

Acute or Chronic 
constipation

1st Line Ispaghula Husk 

One sachet in the morning 
and afternoon. Do not give 
at bedtime. Contra-
indicated in 
phenylketonuria.

12-24 hours

Ensure adequate fluid 
intake (may be necessary 
to monitor frail, elderly 
patients to ensure 
adequate fluid intake). 
Avoid in intestinal 
obstruction, decreased 
muscle tone, impaction and 
following bowel surgery.

If stools remain hard, 
add or switch to an 
osmotic laxative.

1st line: macrogols

2nd  line: lactulose

1-3 sachets daily in divided 
doses usually for up to two 
weeks, maintenance: 1-2 
sachets daily. 

15ml twice daily

24-48 hours 

48 hours

Contents of each sachet 
should be dissolved in half 
a glass (approx. 125ml) 
water. Should not be used 
on a PRN basis.

2nd line If stools are soft 
but still difficult to pass 
or inadequate 
emptying, add 
stimulant laxative.

1st line -  senna tablets/
senna liquid (if tablets are 
not suitable) 
2nd line: bisacodyl 5mg 
tablet or docusate sodium 
100mg capsule or 
docusate sodium 50mg/
5ml oral solution (if tablets 
are not suitable) 

1-2 tablets/5-10mls at night

1-2 tablets at night (max 4 
at night) 
Up to 5 capsules in daily 
divided doses / 10-15ml 
three times a day (max 
50ml/day)

8–12 hours

10– 12 hours 

1-2 days

Chronic use of stimulant 
laxatives may lead to colonic 

atony, 
tolerance, and hypokalaemia. 
Initial doses should be low and 

gradually increased if 
necessary.

Chronic opioid
therapy or Acute 

constipation 
due to 

short-term 
Opioid use

Osmotic laxative and a 
stimulant laxative

Osmotic:

1st line:  macrogols

2nd line: lactulose

Stimulants: 

1st choice: senna tablets /
senna liquid (if tablets are 
not suitable) 

2nd choice: bisacodyl 5mg 
tablets or 

docusate sodium 100mg 
capsule  or docusate 
sodium 50mg/5ml oral 
solution (if tablets are not 
suitable) 

1-3 sachets daily in divided 
doses. Usual dose in 
extended use is 1-2 
sachets daily. 

15ml twice daily

1-2 tablet / 5-10mls at night

1-2 tablets at night (max 4 
at night) 

Up to 5 capsules in daily 
divided doses / 10-15ml 
three times a day (max 
50ml/day)

Faecal Loading+/-Impaction

Avoid using bulk-forming 
laxatives for opioid-induced 
constipation. Chronic use of 

stimulant laxatives may lead to 
colonic atony, tolerance and 
hypokalaemia. Initial dose 

should be low and gradually 
increased as necessary-high 

doses (off label) may be 
required to achieve effect.  For 

short term opioid treatment, 
advise that laxatives can be 

stopped once the stools 
become soft and easily passed. 

Indication Laxative
Dose gradually titrate up or 
down to produce 1-2 soft, 

formed stools/day.

Time to take 
effect

Additional information

Indication Laxative
Dose gradually titrate up or 
down to produce 1-2 soft, 

formed stools/day.

Time to take 
effect

Additional information

If the specialist considers using prucalopride for clinically appropriate patients as per NCL formulary guidance, this must be initiated by the specialist and 
reviewed after a month and can then be continued in primary care where the patient benefits. 

Chronic opioid
therapy or Acute 

constipation 
due to 

short-term 
Opioid use

2nd line for opioid induced 
constipation only

Naloxegol

25mg daily (refer to SPC if 
renally impaired). Refer to 
SPC for patients concurrently 
taking moderate CYP3A4 
inhibitors (e.g. diltiazem, 
verapamil). 

When naloxegol therapy is 
initiated, it is recommended 
that all currently used 
maintenance laxative therapy 
should be halted, until clinical 
effect of naloxegol is 
determined

NICE criteria for naloxegol:
an inadequate response, 
defined as opioid-induced 

constipation symptoms of at 
least moderate severity in at 

least 1 of the 4 stool symptom 
domains (that is, incomplete 

bowel movement, hard stools, 
straining or false alarms) while 
taking at least 1 laxative class 
for at least 4 days during the 

prior 2 weeks.

Constipation in 
pregnancy/breast 

feeding

1st line- bulk-forming laxative –ispaghula husk

2nd line-if hard stools add or switch to an osmotic 
laxative- e.g macrogol or lactulose

Or if soft stools but difficult to pass, or sensation of 
incomplete emptying, consider a short course of a 
stimulant- senna.

3rd line-If the response to treatment is still inadequate, 
consider prescribing a glycerol suppository.

See dosing as per above As above As above

For hard stools
High dose of an oral macrogol 

(licensed for use in faecal 
loading/impaction)

8 sachets daily for a 
maximum of 3 days

24-48 hours

8 sachets dissolved in 1 litre 
water, and consumed over 6 
hours. Patients with a cardiac 
condition should not take > 2 
sachets (in 250ml of water) in 

any one hour. Once 
reconstituted store in fridge and 

discard after 6 hours

For soft stools or for hard stools after a few 
days treatment with a macrogol consider 

starting or adding an oral stimulant laxative

Bisacodyl tablets 5mg

senna tablets/senna liquid

1-2 at night (max 4 at night)

2 – 4 tablets / 10-20ml at night

10- 12 hours 

8-12 hours

Chronic use may lead to 
colonic atony, tolerance and 
hypokalaemia. Initial dose 

should be low and gradually 
increased as necessary

If the response to oral laxatives is insufficient 
or not fast enough, consider: Using a 

suppository: For soft stools; Bisacodyl alone. 
For hard stools: glycerin alone or with 

Bisacodyl. Using a mini enema: Docusate 
sodium or sodium citrate

Bisacodyl suppositories

 glycerin 4g suppositories 

docusate sodium micro 
enema 

sodium citrate micro enema

One to be used 
as necessary

20-30 mins   

15-30 mins      

20 mins          

5-15 mins

Bisacodyl suppositories should 
not be used when anal fissures 

or ulcerative proctitis with 
mucosal damage are present. 
Glycerin suppositories need to 
be moistened with water before 

use. Docusate sodium micro 
enema is not suitable if 

haemorrhoids or anal fissure is 
present

If the response is still insufficient: Sodium 
phosphate enema or Arachis (peanut) oil 

enema

Sodium phosphate enema 
arachis (peanut) oil retention 

enema (place high if the 
rectum is empty but the colon 

is full).

One to be used 
as necessary

2-5 minutes 
Used 

overnight.

For hard faeces it can be 
helpful to give arachis oil 
enema overnight before a 
sodium phosphate (large 
volume) or sodium citrate 

(small volume) enema the next 
day. Enemas may need to be 

repeated several times to clear 
impacted faeces. Enemas may 

need district nurse/carer to 
administer

24-48 hours 

48 hours

8-12 hours

 

10-12 hours

1-2 days

Lifestyle Advice  https://patient.info/health/constipation
 Healthy balanced diet with regular meals and diet high in soluble fibre (aim for gradual increase to 30g/day for 

adults) https://www.bda.uk.com/uploads/assets/f602fc35-ff7f-4d2c-90c89b145c43396c/Fibre-food-fact-sheet.pdf
and fluids https://www.bda.uk.com/uploads/assets/337cfde9-13c5-4685-a484a38fbc3e187b/Fluidfood-fact-sheet.pdf

 Increase activity and exercise levels

 Helpful toileting routines (regular, unhurried, respond immediately to sensation to defecate) and optimal toileting 
position
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[1] MHRA drug safety
https://www.gov.uk/drug-safety-update/clozapine-reminder-of-potentially-fatal-risk-of-intestinal-obstruction-faecal-impaction-and-paralytic-ileus
[2] Bristol Stool Chart 
https://staging.continence.org.au/sites/default/files/2021-08/Bristol_Stool_Chart_PDF-compressed.pdf
[3] Easy-read constipation leaflet
http://www.easy-read-online.co.uk/media/50962/constipation-lo-res-_v3pages.pdf
[4] NICE-TA 345
https://www.nice.org.uk/guidance/ta345/chapter/1-Guidance

Bristol Stool chart [2] Easi-read Consti-

pation leaflet [3] 

Investigations must be within 6 
months of date of referral
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Opioid-induced constipation:
 Osmotic and stimulant laxative (avoid 

bulk-forming laxatives) – see locally 
preferred choices under acute 
constipation

 Naloxegol - NICE TA345 [4]-  if meets 
criteria (see prescribing information)
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For any queries regarding the content of this document e-mail: nclicb.pathways@nhs.net
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